ITEM

Page 1: Standard Assembly

SIZE KIT NAME NO DESCRIPTION QTY2 KIT Price
" : " . Call
18 8" Urethane Wheel f& Bearing Assy 27 8" Urethane Wheel lf& Bearing Assy 1 092647 | customer
7/16 7/16 .
Service
12 Footplate Assembly SMALL - LH 29 CX-10 Footrest Assembly, LH 1 992658 | $ 156.80
12 Footplate Assembly SMALL - RH 30 CX-10 Footrest Assembly, RH 1 992659 | $ 156.80
14 Footplate Assembly STD - LH 29 Footrest Assembly - Standard LHS 1 992660 | $ 202.80
14 Footplate Assembly STD - RH 30 Footrest Assembly - Standard RHS 1 992661 | $ 202.80
16, 18 Footplate Assembly Adult - LH 29 Footrest Assy, Adult, LH 1 992662 | $ 225.00
16, 18 Footplate Assembly Adult - RH 30 Footrest Assy, Adult, RH 1 992663 | $ 225.00
121614' 11.5%x 2.5 RReian: fé’;';j Tireon Greyl 57 | Rear Wheel 290mm x 60mm (Rolko) | 1 | 994746 | $ 129.00




Page 2: Rider Bus Kit

SIZE KIT NAME I;I(E)M DESCRIPTION QTY2 KIT Price

12 6 Locknut 1/4"-28 qam Flexlock Black 2

Zinc
12 7 Washer 1/4" AN-960-416 10
12 8 Transport Anchor 2
12 9 Bolt 1/4"-28 x 3" Socket Button Head 2

Alloy S

12 EZ12T Transit Conversion Kit 13 Caution Card WC/19 1 |o990461| $ 447.60
12 14 Anchor Logo 4
12 15 Transit Anchor Lock Pin 1-3/8" 2
12 16 Transit Anchor Lock Pin Sleeve 2
12 17 Inline Transit Anchor 2
12 18 BOLT 1/4"-20 X 1-1/2" Socket Button 4

Head
14 6 Locknut 1/4"-28 .?am Flexlock Black 2

Zinc
14 7 Washer 1/4" AN-960-416 12




14 8 Transport Anchor 2
14 9 Rivet 1/4" X 1-5/8" Stainless Steel 2
14 13 Caution Card WC/19 1
14 EZ14T Transit Conversion Kit 14 Anchor Logo 4 990561 | $ 447.60
14 15 Transit Anchor Lock Pin 1-5/8" 2
14 16 Transit Anchor Lock Pin Sleeve 2
14 17 Inline Transit Anchor 2
14 18 BOLT 1/4"-20 X 1-1/2" Socket Button 4
Head
14 19 Removable Thre_ad Locker (Blue)- AR
Medium S
16 6 Locknut 1/4"-28 qam Flexlock Black 2
Zinc
16 7 Washer 1/4" AN-960-416 10
16 8 Transport Anchor 2
16 9 Rivet 1/4" X 1-5/8" Stainless Steel 2
16 13 Caution Card WC/19 1
16 EZ16T Transit Conversion Kit 14 Anchor Logo 2 990661 | $ 447.60
16 15 Transit Anchor Lock Pin 1-3/4" 2
16 16 Transit Anchor Lock Pin Sleeve 2
16 - Rubber Dampener 2
16 17 Inline Transit Anchor 2
16 18 BOLT 1/4"-20 X 1-1/2" Socket Button 4
Head
18 6 Locknut 1/4"-28 j_lam Flexlock Black >
Zinc
18 7 Washer 1/4" AN-960-416 10
18 8 Transport Anchor 2
18 9 Rivet 1/4" X 1-5/8" Stainless Steel 2
18 EZ18T Transit Conversion Kit 13 Caution Card WC/19 1 1990761 | $ 447.60
18 14 Anchor Logo 4
18 7 Transit Anchor Lock Pin 1-3/4" 2
18 16 Transit Anchor Lock Pin Sleeve 2
18 17 Inline Transit Anchor 2
18 18 BOLT 1/4"-20 X 1-1/2" Socket Button 4

Head







Page 3: Rear Frame Assembly, Size
12-16 Only. For Size 18, please
scroll to Page 4

SIZE KIT NAME I;gM DESCRIPTION QTY2 KIT Price
12 EZ12 Front Assembly - Std 1 EZ-12 Front Frame Assembly 1 990401 | $ 913.20
12 EZ12 Rear Lock Brace Assembly 29 EZ-12 Rear Lock Assembly 1 990410 | $ 258.00
12 EZ12 Seat Tubes Assembly 35 EZ-12 Seat Tube 2 990450 $ 80.40
12 EZ12 Seat Back Tubes - pair 42 EZ-12 Fabric Tube Assembly 2 990469 $ 63.00
12 EZ12 Seat Support w/Velcro 38 EZ-12 Seat Support w/Velcro 1 990496 | $ 26.00
14 EZ14 Front Assembly - Std EZ-14 Front frame assy 1 990501 | $ 913.20
14 2 EZ-14 Rear Frame Assembly 1
” EZ14 Rear Assembly - Std > E7-14 Rear Upper Leg Welded 7 990503 | $ 744.00
14 EZ14 Rear Lock Brace Assembly 29 EZ-14 Rear Lock Assembly 1 990510 | $ 258.00
14 EZ14 Seat Tube Assembly 35 EZ-14 Seat Tube 2 990550 $ 80.40
14 | E#14 Fabric T“bLi'O“ter Welded - | 45 EZ-14 Back Tube Welded LH 1 [990565| $ 124.80
14 | F#14 FabricTupe OuterWelded - |4 EZ-14 Back Tube Welded RH 1 |990566 | $ 124.80
14 53 EZ-14 Single Pc Handle Assembly 1
14 EZ14 One Piece Push Handle 54 Screw #10-24 X 1-1/4" Phil Pan 2 990592 | $ 110.00




Locknut #10-24 Jam Flexlock Black

14 55 ) 2
Zinc
14 EZ14 Seat Support w/Velcro 38 EZ-14 Seat Support w/Velcro 1 990596 | $ 33.00
16 EZ16 Front Assembly - Std 1 EZ-16 Front Frame Assy 1 990601 | ######
16 EZ16 Rear Assembly - Std 2 EZ-16 Rear Frame Assembly 1 990603 | $ 801.60
16 EZ16 Rear Lock Brace Assembly 29 EZ-16 Rear Lock Assembly 0 990610 | $ 258.00
16 12 EZ-16 Rear Leg Upper Welded 1
EZ16 Upper Rear Leg Assy - Std LH 990651 | $ 42.00
16 39 Locknut 1/4"-28 Flexlock Black Zinc 1
16 | E#16 Fabric T“bLi'O“ter Welded - 1 45 | Ez-16 Fabric Tube Outer Welded LH | 1 |990665| $ 51.60
16 | E#16 Fabric T“tF’{i'O“ter Welded - | 45 | E£7-16 Fabric Tube Outer Welded RH | 1 |990666| $ 51.60
16 53 EZ-16 Single Pc Handle Assembly 1
16 EZ16 One Piece Push Handle 54 Screw #10-24 X 1-1/4" Phil Pan 2 990692 | $ 110.00
16 55 Locknut #10-24 J_am Flexlock Black 2
Zinc
16 EZ16 Seat Support w/Velcro 38 EZ-16 Seat Support w/Velcro 1 990696 | $ 34.00
12, 16 VV Seat Extension Tube - pair 4 VV-12 Seat Tube Extension Assy 1 994023 | $ 236.40
12, 14, Front Wheel w/3-Spokes 182.5x51mm
28 1
16 Rolk
12, 14, 30 Bolt M8-1.25mm x 90mm Socket Cap 1
121614 7.5"x2 Fro;itrlqs?llzlg)Tlre on Grey Scre 994749 | $ 130.00
,16 ! 31 Locknut M8-1.25 Nylon Insert 1
12,1614, 50 Washer 5/16" X 9/16" 6
12,14, 25 Balloon Caster Fork Assembl 1
16 Caster Fork Assembly 7.5" X 2" alloon Laster Fork Assembly
5 14 (ROLKO) 996009 | $ 40.00
’17 ! 26 "0" Ring Buna-Nitrile 1
14 11 Locknut 1/4"-28 Jam Flexlock Black 1
EZ Closure Strap Replacement Zinc 997315 $ 13.00
14, 16 56 Footplate Strap 1







KIT NAME

Page 4: Rear Frame Assembly, Size
18 Only

DESCRIPTION

KIT

18 1 EZ-18 Front Frame Assembly
18 EZ18 Front Assembly - Std 33 Handle Grip- 3/4"ID X 7" 990701 | ######
18 34 3M Rubber & Gasket Adhesive 50z
(847)
18 EZ18 Rear Assembly - Std 2 EZ-18 Rear Frame Assy. 990703 | $ 801.60
18 EZ18 Rear Lock Brace Assembly 29 EZ-18 Rear Lock Brace Assy 990710 | $ 258.00
18 EZ18 Seat Tubes Assembly 37 EZ-18 Seat Tube 990750 $ 88.80
1g | F#18Fabric T”bLi'O“ter Welded - |47 EZ-18 Back Tube Welded LH 990765 | $ 51.60
1g | F#18 Fabric T“t;i'O“ter Welded - | 4q EZ-18 Back Tube Welded RH 990766 | $ 51.60
18 EZ18 Seat Support w/Velcro 45 EZ-18 Seat Support w/Velcro 990796 | $ 37.00
18 21 8" Urethane WheeI"& Bearing Assy
3/8

18 i " ing -| 31 Threaded Barrel

Wheel Asserrbly Wl.th 3/8" Bearing _ _ 992646 | $ 77.00

8" Transit (Ea) Bolt 1/4"-28 x 7/8" Socket Button
18 32
Head - blk z
18 N/A Thread Locker-Medium-Vibra-tite
18 Footplate Assembly Adult - LH 54 Footrest Assy, Adult, LH 992662 | $ 225.00
18 Footplate Assembly Adult - RH 55 Footrest Assy, Adult, RH 992663 | $ 225.00
18 CM18 Upper Rear Leg Assembly LH| 12 EZ-18 Rear Leg Upper Welded 994233 $ 30.00
18 | 8" Rear Wheel Assy w/3/8" Bearing| 21 8" Urethane Wge/‘;',,& Bearing Assy 994745| $ 77.00
18 CX10, CX/CC/CL/CS12, EZ/CV18 20 CX-10/12 Seat Extension Tube Assy 994777 | $ 15.00
Seat Ext Assembly Short
18 26 Caster Stem Assembly
18 Caster Fork Assembly 8" x 2" 27 "0" Ring Buna-Nitrile 996309 $ 40.00
18 28 Locknut 1/2 -29 Capped Nylon - blk
zinc 098
18 11 Locknut 1/4"-28 Jam Flexlock Black
EZ Closure Strap Replacement Zinc 997315 $ 13.00

18 57 Footplate Strap




/ 10 .:'
(6) "
(
/
- “, |'|
(3) 12—
—” — S \ ’/v/
(15
Page 5: Front Frame Assembly
ITEM .
SIZE KIT NAME NO DESCRIPTION QTY2 KIT Price

12 EZ12 Front X Brace Assembly EZ-12 Front "X" Brace Assembly 1 990408 | $ 358.80
14 EZ14 Front X Brace Assembly 4 EZ-14 Front X brace assembly 1 990508 | $ 351.60
16 EZ16 Front X Brace Assembly 4 EZ-16 Front X-Brace Assembly 1 990608 | $ 394.80
18 EZ18 Front X Brace Assembly 4 EZ-18 Front X Brace Assembly 1 990708 | $ 394.80

18 1 EZ-18 Handle Tube Assy, LH 1

18 1 EZ-18 Handle Tube Assy, RH 1

18 2 Caster Stem Bushing 2

18 3 Flanged Bearing 1/2" shielded Greased 2
EZ18 Push Handlstic'll'ube Assembly - Varies] 990711 | $ 315.60

All Sizes 11 Tube Connector 7/8" Heavy Duty per
Kit
Bolt 1/4"-28 x 1-1/2" Socket Button
18 - 2
Head- b

18 - Locknut 1/4"-28 Capped Nylon 098 2

12 1 EZ-12 Front Leg Aljiy for 1-Pc Handle, 1

12 EZ/CV12 Front Led Tube A 1 1 EZ-12 Front Leg Assy for 1-Pc Handle, 1
/ ront Leg Tube Assy (1pc RH 992270 | $ 220.00




Hanadle) - Sta

12 2 Caster Stem Bushing 2
12 3 Flanged Bearing 1/2" shielded Greased 2
14 1 EZ-14 Front Leg Aljiy for 1-Pc Handle, 1
14 E7/CV14 Eront Lea Tube A 1 1 EZ-14 Front Leg Assy for 1-Pc Handle, 1
/ Lo:nm:?- ;tj ssy (1pc RH 992370 | $ 220.00
14 2 Caster Stem Bushing 2
14 3 Flanged Bearing 1/2" shielded Greased 2
16 1 EZ-16 Front Leg Welded Assy for 1-Pc 1
Hand, LH
16 1 EZ-16 Front Leg Welded Assy for 1-Pc 1
Hand, RH
16 EZ/CV16 Front Leg Tube Assy (1pc| 2 Caster Stem Bushing 2 1992470 | $ 220.00
Handle) - Std
16 3 Flanged Bearing 1/2" shielded Greased 2
16 - Pivot Bracket 7/8"-7/8" 2
16 - Rivet 3/16" X 1-1/8" S/T 4
All Sizes 12 Detent Pin With Webbing Assembly 1
Detent Pin W/ Webbing Assembly 995605| $ 2.65
All Sizes 11 Tube Connector 7/8" Heavy Duty 1
All Sizes|Standard Footplate Assembly Kit LH| 13 Footplate Adjustment Tube LH 1 996110 $ 200.00
All Sizes|Standard Footplate Assembly Kit RH| 14 Footplate Adjustment Tube RH 1 996111 | $ 200.00
12 } Bolt 1/4"-28 x 1-1/2" Socket Button > Included
Included in 992270 and 990408 Head- b in $ }
12 Kits - | Locknut 1/4"-28 Capped Nylon 098 | 2 99a2n2d7°
Included
in
. Varies| 992270,
All Sizes Included in 992270, .996110’ and 11 Tube Connector 7/8" Heavy Duty per |996110,|] $ -
996111 Kits .
Kit and
996111
Kits
14 N/A Bolt 1/4"-28 x 1-1/2" Socket Button 5 Included
Included in 992370 and 990508 Head- b in $ )
14 Kits N/A Locknut 1/4"-28 Capped Nylon 098 2 99a2n3d70
Included
in
i Varies|992370,
All Sizes Included in 992370, _996110' and 11 Tube Connector 7/8" Heavy Duty per |996110,| $ -
996111 Kits -
Kit and
996111
Kits
16 _ Bolt 1/4"-28 x 1-1/2" Socket Button 5 Included
Included in 992470 and 990608 Head- b in $ )
16 Kits - Locknut 1/4"-28 Capped Nylon 098 2 99a2n‘tj7o
Included
in
. Varies| 992470,
All Sizes Included in 992470, .996110’ and 11 Tube Connector 7/8" Heavy Duty per [996110,| $ -
996111 Kits .
Kit and
996111
Kits
_ ] Included
All Sizes 10 Footrest Extens. Housing Assy. 1 .

Included in 996110 and 996111

n




All Sizes Kits 12 Detent Pin With Webbing Assembly 1 99a6n1d10

) 7 |

Page 6: Rear Frame Assembly

KIT NAME DESCRIPTION QTY2 KIT Price

12 EZ12 Rear X Brace Assembly 1 EZ-12 Rear "X" Brace Assembly 1 990409 | $ 272.40
14 EZ14 Rear X Brace Assembly 1 EZ-14 Rear X Brace Assembly 1 990509 | $ 272.40
16 EZ16 Rear X Brace Assembly 1 EZ-16 Rear X-Brace Assembly 1 990609 | $ 300.00
18 1 EZ-18 Rear X Brace Assembly 1
EZ18 Rear X Brace Assembly 990709 | $ 300.00
18 9 Washer 1/4" AN-960-416 2
121614, 6 R82 Brake Assembly LH 1
121614, 7 R82 Brake Assembly RH 1
12i614, 9 Washer 1/4" AN-960-416 4
12, 14, " .
16 19 Locknut 1/4"-28 Flexlock Black Zinc 4
12i614, 23 Coved Washer - 3/4" 4




R82 Brake Replacement Kit (CX10-
12 ME12)

24 Washer 7/16" AN-960-716 12
27 Rear Axle 2
Locknut 7/16"-20 Nylon Insert Black
28 . 2
Zinc
29 R82 Brake Bracket 2
30 Bolt 1/4"-20 X 1/2" Socket Button 4
Head blak
37 Split Lock Washer 1/4" ID 4

997310

$ 150.00




